MILL TEST CERTIFICATE
PANTEGH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(AMEMBER OF PANTECH GROUP MOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)
PTD 204334, JALAN PLATINUM UTAMA,

TTEM NO: 1, KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 128, 81700 PASIR GUDANG
JOHOR DARUL TAKZIM, MALAYSIA
PONO: Tel: +607-2518888  Faw: +607-2610999  E-mall: info@pantechssalloy.com c:;;::ﬂ::l::::‘
DONOG: Iaoa31 ittt e paritech-grovp.com UD38/AED/MUIMY1 110006/1
INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1
Customer: Fuzhe Steel SDN BHD . Cartificate No:  PSAZ-FT-3629
Product: Welded Austenitic Stainless Steel Fitting Dater 15 May 2018
PO Na. Involce Na, Product Specification Dimension & Inspaclion Spechication
Heat o, Preduct & Siza Q;}a;;(}ily Maierial Grade Vlsualé‘gé:;gfllgg FM Remarks
GB8A141-01-112CR 2 X2 5CH 10s CON-REDUCER 80 WWP304/3041-W FASSED B
U‘/,-GEA223-01-112CR X" &CH 10s CON-REDUCER 40 WP304/304L-W PAGSED g
EFA290-02-112CR XA SCH 40s CON-REDUCER 25 WP304/304L-W PASSED .
F5ADB0-02-112CR 3 R2" SCH 10s CON-REDUCER 29 WPRI04/304L-W PASSED -
FSAGB0-02-182CR o SCH 102 CON-REDUCER 2. WR304/304L-W PAZSED -
GEA172-01-112CR K2 SCH 108 CON-REDUCER 17 WP304/204L-W PASSED -
GEA172-01-182CR gn Xz 8CH 10s CON-REDUCER 2 WR304/304L-W PASSED -
EFA201-01-112CR 3xX2 SCH 408 CON-REDUCER 10 WP 304/3041L-W PASSED -
FEA142-02-112CR Rz SCH 108 CON-REDUCER a0 YWP304/3041.-W PASSED -
GEA166-01-112CR 8" X 5" SCH 109 CON-REDUCER 1¢ WP304/304L-W PASSED -
Chemical Composition (%) Tenslia Test ™
Specification Hardness
c §i | Mo 2 8 cr Ni | PB ' b ) Inor-granu
Max (551 MPa) (%) (HRE) carmsgifn"t“;:
Min 0.020 | 1.00 200 | 0.045 | 0.030 | 20.00 | 11.00 - - - - 80
Heat Mo. - - - - - 1800 | 8.00 - 208 §16 28 -
GSA141-01-112CR 0.018 0.47 110 0033 | 0002 | 1810 8.12 <010 252 648 B3 87 PASSED
GEA223-01-112CR 0.024 0.37 1.23 0,035 0.007 18.06 802 <0.10 364 624 53 80 PASSED
EFA290-02-112GR 0.018 .57 0.96 £.027 | 0.001 18.26 6.08 < 0,10 358 I 683 Ad 82 PASSED
FSADB0-(2-112CR 0.029 n.Aazy 1,50 0.042 0.001 18.00 8.47 <0.10 306 694 54 &7 PAGESED
FSAQBD-02-182CR 0029 0.47 .50 0.042 | 0001 18,00 847 <040 394 894 54 87 PASSED
GEA172-071-112CR 0.021 | 0.38 119 [ 0032 | 000t | 1817 | 810 | <040 280 633 51 8§ PASSED
GEA172.01-182CR 4.021 0.38 1.19 0.032 | 0604 18,47 6.10 <010 280 633 51 85 PASSED
EFAZ91-01-112CR 0028 | 046 081 | 0028 | 0002 | 1829 [ 809 [ <0310 356 672 58 85 PASSED
FEA142-02-1420R 0015 0.40 1.06 0.039 n.ooz 18.17 8.04 < Q.10 364 g17 55 83 PASSED
GEA166-01-112CR 0018 0.42 1.07 0,033 0.00% 16.01 801 <010 336 635 [s11] 1) PAGSED

18 HERHBY CHRIEY VHAT THE-PRODUCTE DESCRIBED- HEREIN HAZ-BEEN MANURADTY RER; S AMPLAD, TESTED & IMEPECTEDAN ACCORDANCIE WITH-THE REQUIREMTNTS OFT1IE ARG
SPECIFICATION & PURCHASE ORDER,

AND WAS FOUND SATISFED TO THE REQUIREMENTS, MATERIAL IS FREEE FR.OM MERCURY & RADIOACTIVE CONTAMINATION,

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-1 2 STANDARD, SFECIMEN GAUGE WIDTH 19.2MM FOR 3° ABOVE & 3" BELOW DOME SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" {50mm)

NOTE: MADE IN MALAYS{A STEEL, MAKING PROCESS : AOD / VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE B

HARTINFSS APTORTIING Tr MACEMROITS201S £ 190 151562015 & MACE. MEOI02.90) 5

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS '@Q ol
€1 ¥§: YIELD STRENGTH  TS: TENSILE STRENGTH L ELONGATION Head of Qufality Ashurance De3ament
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MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)
(AMEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

FTD 204334, JALAN PLATINUM UTAMA,

ITEM NO: 4
PO NO:

DONO: \e34p

KAWASAN PERINDUSTRIAN PASIR GUDANG, 0N 128, 81700 PASIR GUDANG
JOHOR DARUL TAKZIM, MALAYSIA

Fax: +607-251999¢

Fp:df veaw.pantech-group.com

Tel: +807-2618888 E-mafl, info@pantechssalioy.com

INSPECTION DQGUMERNT: EN 10204: 2004 Type 3.1

LoV,
G

Car. Mot KLR 6012814

PED CEATIFICATEND. ¢
DOIB/PEC/MUM/1116806/§

@/

Customaer; Fuzhe Stasl SDN BHD Certificate No:  PSAZ-FT-3701
Product: Welded Austenitic Stainless Steal Fitting Drata: 3 Jul 2018
PO No, Ihvoice Mo, Preduct Specification Dimension & Inspection Specification
Heal Mo, Product & Size q?[f:!;ly Matarial Grade Vlsualégrn%anrﬁl\g: /PuI Remarks
GBA133-01-112LR 1172" SCH 1as 40° LR ELBOW 1606 WIR304/304L-W PASSED -
" G8A226-02-112LR 2" SCH 105, 90° LR ELBOW 3000 WPR304/304L-W PASSED -
GE8AZ216-03-112T 6" SCH 408 TEE 10 WPR304/304L-W PASSED -
GSAZ25-04-112CR 1K et SCH 10s CON-REDUCER 100 WP304/304L-W PASSED -
ODA215-01-132CR 114" X SCH 10s CON-REDUCER 20 WR304/304L-W PABEED -
FSARG2-01-112CR 142" X 3" SCH 10s CON-REDUCER 4 WPA04/304[-W PASSED -
FSA122-01-182CR (AR TEN SCH 108 CON-REDUCER 1 WP304/304-W PASSED -
FEA150-01-112CR T2 X BCH 10s CON-REDUCER 160 WP304/304L-W PASSED -
F&A104-04-112CR 14" X1 SCH 40s CON-REDUCER 20 WP3I04/304L-VW PASBED -
CFAI71-06-112CR | 1 1/2"X 1 1/4" SCH 108 .CON-REDUCER 50 WP304/304L-WW BASSED -
spashicaton Ghemical Gompesition (%} Tensile Test ! Hardness
G Si M P S cr NI Ph e '8 B | .
M {84/ MPa) (%) (HRS) g;ggiza:;;i;
Min 0.030 1.00 200 | 0,045 | 0,030 | 20.00 | 11.00 - - - - 80
Heat No. . - . - - | 1800 | 8.00 - 208 | 515 28 -
GBA132.01-112LR 0010 | 040 | 175 | 0033 | 00061 | 1820 | 8060 | <040 379 530 48 a7 PASSED
GBA226-02-112LR 0.023 | 0.3 1.04 | 0030 | 0002 | 1808 | 842 [ <040 398 584 50 a7 PASSED
GSA216-03.112T 0018 | 068 | 063 | 0032 | 0002 | 1810 | 803 | <010 345 627 60 84 PASSED
(G5A226-04-112CR 0020 | 035 | 104 | 0031 | 0.003 | 1820 | 802 | <0.10 331 607 54 84 PASSED
DOA215-01-112CR 0018 | 031 134 | 0030 | 0005 § 1883 | 800 | <0.10 369 672 52 87 PASSED
FSANG2-01-112CR 9,024 0.38 1.51 0.036 | 0,002 168.34 8.36 <0.10 338 673 40 a8 PASSED
FSA122-01-182CR 0.026 0.38 1.43 0036 | o402 1832 8.8 <010 458 861 53 &1 PASSED
FEA150-01-112CR a8 .36 0.84 0.038 | 0.001 18.00 8,07 <0.10 412 728 57 Lit<] PASSEE
FSA104-04-112CR 0015 | 0,30 162 1 0027 | 0002 | 1016 | Bt6 | <00 | 368 514 47 82 PASSED
CFATT1-06-12CR 0020 .50 0.93 0.031 | o002 18,20 411 <010 289 706 64 42 PASSED

WF HFRERY CERTIFY THAT THE PRODIINT TESCRIREN HERFIN HAS REFN MANITFACTURED, SAMPL AN, TESTRY & INSPRCTED (M ACCORDANMGE WITH THE FRQUIREMENTE OF THE ADGVE
SPECIFICATION & PURCHASE ORDER,
AND WAS FOUND BATISFIEN TO THE REQUIREMENTS, MATERIAL 18 FRER FROM MERCHRY & RADIGACTIVE CONTAMINATION.
TENSILE REQUIREMENT: CONFORMS TU AS1M Ad M- 20 5 EAMUARL, SPECIMEN GAUGE WID'TH 19.20M FOR 34 ABOYE & 3" BELOW DONE SIMULATION FEST FROM PIPE, LONGITUDINAL
DIRECTLON, GAUGE LENGTH 2* {50mm)

NOTE: MADEG IN MALAYSIA

ATEEL MAKING PROCESS : AQL/ VO

PIPE RAW MATERIAL ~ WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORIDING TO ASTM A262-10 PRACTICE E

HARNNESS ACCORRING T NACE-MROTTS-2013 /150 151562015 & NACEMROT03-2015
HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPHILY COOLED WITH WATER

CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS
T8 TGNSILG STRENGTH

1 ¥Y8: YIELD STRENGTIH

E: ELOMGATION

FANTECH CORPORATION SON, BHD.
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MILL TEST CERTIFICATE

PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 123, 81700 PASIR GUDANG
JOHOR DARUL TAKZIM, MALAYSIA

INSPECTION DOCUMENT: EN 10204: 2004 Typs 3.1

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W) ﬂ@“‘"m
{AMEMBER OF PANTECH GROUP HOLDINGS BERMAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA) 53 I?
B

Cert, Mo KLRE012814

Tel: +607.2810886  Fax: +607.2519998  E-mail Info@pantechssailoy.corm,
PED CERTIFICATE NO. :
hilp:/f waww. pantach-group.com D03F/PEDAMUMI 111000611

Customer: Fuzhe Steel SON BHD Certificate No: PSA2-FT-3701
Product: Welded Austenitic Stalnless Steel Fitling Datg; 3 Jut 2018
PO No, Invelse No. . Produe! Specificalion Dimension & Inspection Spacification
Haat Na. Praduct 3 Size Q:;Jll;ty Matersl Grade Visualégm]c:‘:;?iig:!PMI Remarks
GBA133-01-112LR 112" SCH 108 90° LR ELBOW 1906 WP304/304L-W PASSED -
G8A226-02-112LR 2" SCH 10s 20* LR ELBOW 3000 WP304/304L - PASSED “
GEAZ218-03-1192T 6" SCH 40s TEE 10 WE304/304L-W PAGSED -
©/- GBAZ25-04;1120R X T2 SCH 10s CON-REDUGER 100 WIE304/304L-W PASSED -
DDA275-01-112GR | 1 14" X 1" SCH 108 CON-REDUGER 26 WPS04/3041L-W PASSED -
FBAOS2-01-112CR | 1 1/2" X 3/4" SCH 10 CON-REDUCER 4 WR304/304L-W PASSED -
FSA122-01-182CR 142" X 3" SCH 10s CON-REDUGER 1 WR304/3041-W PASSED -
FEATE0-01-112CR 112X SCH 10s COM-REDUCER 180 WR304/304L-W PASSED -
FEA104-04-112CR tRR T SCH 408 CON-REDUCER 20 WR304/304 LW PASSED -
CFATT1-06-1120R | 11727 X 1 44" SCH 10s ,COM-REDUCER a0 WPR304/304L-W PASSED -
spesifiation Chemical Compasition (%) Tensle Test Herdnese
o] st Mn P 3 Cr I Ph Y8 8 = Inter-granul
Mex K8t/ MPa) ) (HRE) wrm;on ::::
Min C.030 [ 100 | 200 | 0.045 | 0.030 | 20.00 | 11.00 - - - - 96
Heat Mo. - - - - u 18.00 | 8.00 - 208 515 28 -
GBA133-01-112LR a.019 | 040 176 | 0083 § 0.001 | 820 | 600 | <010 379 630 48 ar PASSED
G8A226-02-112LR 0023 | 041 104 | 0030 { 0.00% | 1808 | 842 | <0Q.10 398 694 50 87 PASSED
GSA216-03.112T 0018 | 068 [ 003 | 0032 | o0z | 1810 | 8083 | <040 345 827 60 B4 PASSED
GBA225-04-112CR 0020 | 035 104 | 0081 | 0003 | 1820 { 802 | <040 331 807 54 84 PASSED
DBAZ18-01-112CR uois | 03 134 | ©.93C ) 0006 | 18.03 | BOD | <010 369 §72 52 87 PASSED
F8A062-01-112CR 0024 | 038 151 | 6038 | 0002 | 18384 | 838 | <018 336 573 40 a8 PASSED
FSA122-01-182CR 0026 | 638 | 143 | 0038 | 0002 | 1832 | 819 | <010 496 851 53 a1 PASSED
FEA150-01-112CR 0018 | 036 | 094 [ 0038 | o0t | 1800 | 807 | <010 412 728 §7 89 PASSED
FSA104-04-112CR 0015 | 020 152 ] 0027 | 6002 | 1816 | 846 | <040 369 574 47 52 PASSED
CFA17 1-06-112CR 0028 | 050 | 083 | 0081 | 0002 | 1820 | Bif | <040 388 706 -2 82 PASSED

e W MG EB Y, CERTIEY, THAT THE FRODUCYT LIDSCRIBED FIEREINLIAS BN MAMUEACTURLE, SAMBLLD, TERTEN 2 INSBRCTRD 1M A CCORIA NG E-WETH-THE REQUIREMENTS-OF THEABOVE- - e

SPRCIFICATION & PURCHASE (RIEIL
AN WAR FOLIMD SATISIIED 10 THE REQUIREMENTS, MATERIAL 18 FREE FROM MERCHRY £ RANIDACTIVE CONTAMINATION,

TENSILE REQUIREMENT: CONFORMS TO ASTM AJ70-120 STANDARD, SPECIMEN CAUGE WIDTH 12.2MM FOR 3" ABOVE & 3" BELOW DONE $IMULATION TEST FROM-PIPE. LONGITUDINAL

DIRECTION, GAUGE LENGTH 2" (50mm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AGD/ YOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH MO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING 10 ASTM A262-10 PRACTICE B

HARNNERS ACCORDING TO NACE-MROITS20153 /180 15156 -2015 & NACE-MR03-2015

HEAT TREATMENT: BOLUTION TREATED AT MIMIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S BEAT ANALYSIS

417§ YIELD STRENGTH T5; TENSILE STREMGTB  E: ELONGATION

~LANTECH CORPORATION SPhNTBES
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ITEM NO:
PO NO:

DONO: G 449 |

\

Tel: +607-2518888

MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN, BHD. (733428W)
(AMEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF SURSA MALAYSIA)

PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN FASIR GUDANG, ZON 128, 81700 PASIR GUDANG
JOHOR DARUL TAKZIM, MALAYSIA

Fax: +807-261499%

E-mall: Info@pantachssalloy.com

fitip#/ www.panlech-group.com

INSPECTION DOCUMENT: EN 10204: 2004 Type 3.1

Cert, Mot KR 6012814

PED CERTIFICATE NG, ¢
CD3B/RED/MUM/LILON06/L

Customer, Fuzhe Stesl SDN BHD Certificate No.  PSA2-FT-3628
Product; Welded Austenitic Slainless Steel Fitting Date: 15 May 2018
PO No. Invaice No. Product Specificalion Dimensian & Inspecillon Specliication
Asmiel, | e - 1
Heat No, Producl & Slze QE‘;;:;‘;W Malerial Grade Wsuaéég!r:f[:;sﬂig;\ /PMI Remarks
GEAT76-01-112T 4 SCH 108 TEE 130 WP304/304L-W PABSED -
G5A154-01-112RT 206" 8CH 108 REDUCING TEE 300 WPR304/304L-W PASSED -
DOAZ16-01-1120R 1" X 344" SCH 103 CON-REDUCER 30 WP304/304 W PASSED -
D3AQ3E-01-112CR 14 X 34" SCH 198 CON-RREDUCER 1 WE304/304 LW PASSED -
EFAZG8-02-112CR 1" X 34" SCH 10s CON-REDUCER 12 WP304/304L-WW PASSED -
FEA382-01-112CR 1" X.3/4" SCH 108 CON-REDUCER 133 WP304/304L-W PASSED “
DSAL5-02-1120R TR K SCH 10s CON-REDUCER 180 WPR204/304L-WY PASSED -
F$A104-04-112CR 142X 1" SCH 408 CON-REDUGER 60 WR304/3041-W PASSED -
PDA222-01-112CR 25X SCH 40s CON-REDUCER 10 WPI04/304L-W PASSED -
. G3AT54-01-112CR 20X 1R SCH 10s CON-REDUCER 120 WR304/3041-W PASSED -
Speccation Chemlcal Composition (%) Tensiie Test ! Hardnoss
¢ 8 | Mn P 8 or Ni P e b = Inter-grantl
worey | oy | e | oo
Min 0,030 1.00 2.00 1 0045 | 0.030 § 20.00 | 11.00 - - - - 80

Heat No. - - B - - 18,06 | 8.00 - 205 515 28 -

G8A176-01-112T 0.019 044 1.03 0033 | Q.002 | 1817 8.00 <0.10 382 655 i) 88 PASSED
GEA184-01-112RT 0022 | 047 108 | 0032 | 0003 | 4827 | a1 | <00 376 664 47 3 PASSED
DDA215-01-112CR 0.018 | 0.35 136 | 0031 | 0008 | 1818 | 802 [ <040 344 [ 51 85 PASSED
DSAD3B-01-112CR 0,030 | 039 1,60 | D040 | 0002 | 1840 | 01 | <010 285 610 52 82 PASSED
EFA260-02-1120R 0028 | 045 | 0.83 { 0.033 | 0002 | 1822 | 805 | <010 343 713 53 a8 PASSED
FFA3B2-01-112CR Q024 .45 1.03 0.032 | 9.005 | 1818 .09 <0.10 404 708 55 a9 PASSED
DSA015-02-112CR 0,030 045 1.57 0037 | 0002 | 1818 8.05 <8.10 253 632 58 81 PASSED
F5A104-04-112CR 0078 | 03 152 | 0027 | 0.002 | 1816 | &i6 | <0.70 392 787 8 | 83 PASSED
DDAZ22-01-112CR 0024 | 030 151 | 003t | 0007 | 1814 1 803 | <010 387 861 49 84 PASSED
GSA184-01-112CR 0022 | 0.47 109 | 0032 | o0 | 1827 | 847 | <010 375 864 47 83 PASSED

WI HRRERY CRRTIFY THAT THE FRODICT DESCRIFRD HERTAN A8 BTN MAT IFAST]RAD, SA M PLEIY, TRSTED & INSPRCTHD N ACCORDANGRE WITH THR RICUIRAMBN 1S OF THE ABOVE
" SPECIFICATION & PURCHASE ORDER;
ANE) WAS FOUND SATISFIRR TO THE REQUIREMENTS, MATERIAL 15 Wbt FROM MERGURY & RADIOACTIVA CONTAMINATION
TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM-TOR 3° ABOVE & 3* BELOW DONE SIMULATION THST FROM PIPE, LONGITUDINAL
DIRECTION, GAUGE LENGTH 2* (50mm)

NOTE:

MADE N MALAYSIA

STEEL MAKING PROCESS : AOD / VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NQ FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE

HARDNESS ACCORDING TO NACE-MROI75-2015 /180 15156 -2015 & MACE-MRO103-2015
HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAMIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIALS HEAT ANALYSIS

T YS: YIELD STRENGTH

T8 TENSILE STRENGTH

L ELONGATION

PANTEGH CORPORATION SDM, Biril),
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MILL TEST CERTIFICATE R
A

PANTEGH STAINLESS & ALLOY INDUSTRIES SDN, BHD. {733428W)
{AMEMBER GF PANTECH GROUP HOLOINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)

A S

i

B

1£09da1

Cevt. Mo KR GOT2018

PTD 204304, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZOM 128, B1700 PASIR GUDANG

[TEM NO: b JOHOR DARUL TAIZIM, MALAYSIA
PO NO: Tel: +607-2516808  Fax, +607-2518999  E-mall: info@paniechssallay.com " ﬁ‘;ﬁ‘;}
DONO:  “ogy/ hltpi/ veww paniechigroup.com Hf:aufé':?ab&ﬁan'n'iﬁip:\r'ﬁuﬁs}s'nﬁw' Can i rlepares
INSPECTION DOCUMENT: EN 10204 2004 Type 3.1 i
Customar: Fuzhe Steel SDN BRD Certificate Na:  PSA2.FT-2737
Progiuct: Welded Austanitic Stainless Steal Fitling Data: 23 Jan 2018
PO No. Irwolce Mo, Praduct Specification Dimension & Inspeclion Speciicalion
R eI A e e
Heat No. Praduct & Size Q[';f::;ly Material Grade Wz:ualé’gr?[ir;ﬁ: el Remarks
DSA028-01-112CR 2 RA" SCH 10s COMN-REDUCER 1400 WR304/304L-w PASSED -
O | F8A107-02-112RT X1 HR SCH 10s REDUCING TEE 30 WRI04/304L-W PASSED -

Y FFA386-01-112LR 232 SCH 409 20° LR ELBOW 100 VWP304/304L VY PASSED N
GVAJ08-I1-182LR 1" SCH 408 90° LR ELBOW 348 WR304/304L-w PASSED -
FSAQ81-01-112LR 112" SCH 40s 90° LR ELBOW 401 WPI04S 3041V PASSED -

FEA124-02-212T7 2 SCH 10s TEE 1 WPRA04/304L-W PASSED -
FEA124.02-112T 2" SGH 10s TEE 239 WH304/304L-W PASSED -
Specification Chromica! Compositon (%) Tenslls Test Hardnass
c § | Ma P 5 cr | Mo Po e TS y Intergranutar
Max (K&t f MPa) {"%) (HRB) corosion fest
iin \ 0.930 1.00 2.00 0.945 | 0.030 | 20,00 | 11.00 - . . - 0
Heat Na, - - - - - 1800 | 9.00 - 205 15 28 -
0SADZ6-01-112CR 0026 0.5% 1.83 0034 | o001 | 1807 403 | <0ip 333 619 49 8 PASSED
FSAI07-02-112RT 0.016 0.32 1.52 0032 | 0002 | 18,18 8.08 <0.10 302 &62 85 az7 PASSED
FFAZBE-0T-11Z2LR 0.02G 0.45 1.01 0035 | 0003 | 1849 4,06 < 0.10 352 627 49 82 PASSED
GYADDB-01-182LR o Rerrg 0.55 149 0029 | 0.01¢ 18.2¢ 8,18 < 0,10 308 807 44 fid] PASSED
F5A081-01-112LR 0.0258 A5 152 0.034 | 0002 © 1825 8,92 <010 476 601 &1 a2 PASSED
FSA124-02-2127 0,025 4.33 144 0.031 | 0002 § 1820 8.14 <0.10 409 682 81 45 PASSED
FSA124-02-1127 0026 | 033 $44 | 0081 | 0002 § 1820 | ad4 [ <040 409 482 51 85 PASSED

e WE HERIGY. CERTIEY. THAT THE PRODUCT. DESCRIBED HEREIN HAS BEEN MANUFACTUIRED, SAMPLED, TES VED & INSRLEC TED AN ACCORDANCE WITH THE REGUIREMENTS OF THE ADGVE
SPECIFICATION & PURCHASE ORDER;
AN WAS FOUNI SATISFIEN T THE REQUIREMENTS MATERIAL 1S FREE FROM MERCURY & RADIGACTIVE CONTAMINATION
TENSILE REQUIREMENT; CONFORMS TO ASTM A370-122 STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FUR 3" ABOVE & 3* BELOW DONE SIMULATION TEST FROM PIPE LOWGITUDINAS
DIRECTION, GAUGE LENGTH 2" (50mm)
MOTE' MADE IN MALAYSIA STEEL MAKRNG PROCESS : AOD / VOD!
PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A2620 PRACTICE |
HARDNESS ACCORDING TO NACE-MROIT5-2015/ 150 L5156 3015 & NACEMRM01.2015
HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1056°C, RAPIDLY COOLED WITH WATRR
CHEMICAL COMPGSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS
#1: ¥5: YIELD STRENGTH TS TENSILE STRENGTH T ELONGATION
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